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M2 A1-NFI-E01 HH##FS(CRANKCASE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1HH FEHHEEE He EHPxXaTE EHEXATE &
1 93540801400 2 EL LOCK PIN

2 A50620100000 1 ZahEhFs CRANKCASE LEFT

3 95572232601 1 TCih OIL SEAL, TC TYPE

4 92140800001 1 A (8%1.6T) WASHER (8%1.6T)

5 90190801202 1 NA IR I S 1 HEXAGON FLANGE BOLT (M8%12L)
6 90190605501 4 A thikiEAE HEXAGON FLANGE BOLT

7 90190606001 2 NAMMEEEMEX60L) Sk HEXAGON FLANGE BOLT(M6%60L)
8 90190606500 1 N kiR HEXAGON FLANGE BOLT

9 90190608002 2 NAMGKIERE HEXAGON FLANGE BLOT

10 _| 90190610001 2 ANAMFIER-EG HEXAGON FLANGE BOLT (M6%100L)
11 90181201501 1 ANEMGIRE-EG HEXIGON HEAD BOLT FLANGE

12 | 92141200006 1 T EE WASHER

13 | 95572032603 1 TCHZ M $H(SD19.8)-Z BEEL OIL SEAL TC TYPE(SD20)

14 | 90190602003 3 AN KIZEM6x20mm—EEG HEXAGON FLANGE BOLT

15 | A10820300000 1 HeimsiEE OIL FILTER COVER

16 | 95515200000 1 o O-RING

17_| A10820400000 1 HCH RS ELEMENT

18 | 96530600300 1 £ =} R fE S T B R BALL BEARING, DOUBLE SEALED
19 | A50620200000 1 BE BUSH

20 | 96550152300 1 et R NEEDLE BEARING




M2 A1-NFI-E01 HH##FS(CRANKCASE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH EHRE He EHhXHE EHEXLTE R
21 96510620301 1 B EK 6203 C3 BALL BEARING

22 96510622200 1 RS R IR R R DEEP GROOVE BALL BEARING

23 A10610400000 1 ECEE Crankcase Gasket

24 | A50610000000S 1 AsHEhEhFEtH & (ER) CRANKCASE, RH including item 38
25 C1062240000 1 EimiEE OIL STRAINER COVER

26 95513100000 1 ORIg O RING

27 C1062190000 1 [ER{fErE 2 COMPRESSION SPRING

28 G1062180000 1 JE i OIL STRAINER

29 96530600300 1 8 5 R R R K BALL BEARING, DOUBLE SEALED

30 90170813900 2 RS Stud Bolt

31 90170814600 2 LoEiRe Stud Bolt

32 | AF5846100000 1 AR E AR S IGNITION COIL

33 AF5846210000 1 N IREIESHEE COIL CAP COMP.

34 | 90190602701 1 AAMGIRRERR HEXAGON FLANGE BOLT (M6*27L)

36 | A12410310000 1 ECE) S E iR STARTED MOTOR LINE

38 A10610800000 1 SEHE PLUG OIL

39 A56340206000 1 E& L RIEZEED) REAR FENDER BRACKET,LH

40 | A52621000000 2 TIERIEEN) AIR CLEANER BRACKET

41 90190601604 4 NAIKIERE -G HEXANGON FLANGE BOLT

42 90190803201 1 73 IR (M8*32L) HEXAGON FLANGE BOLT(

43 | A10610200000 2 hESE (GIEZERE) BUFFER BUSH

44 | 93540801401 2 E sl PIN
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M2 A1-NFI-E02 Z;i#Z(LH SIDE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e ®e EHhXHE EHEXHLTE R
1 C1706280000 1 Bk CLAMP

2 C1063110000 1 & 5E FIXING PLATE

3 1063092000 1 1B EHE SPONGE,BREATHER PIPE

4 BF0630300000 1 BREE BREATHER PIPE

5 BF0631000000 1 BREHE BREATHER PIPE COMP

6 90190602003 3 NAMBKIRIEM6x20mm—EEG HEXAGON FLANGE BOLT

7 A17060200000 3 N HRE HOSE CLAMP

8 92270800400 3 % I8 (8D*15D*2.5F)

9 A10631720000 1 EEEMEHE SOUNDPROFF COVER

10 A17060010000 9 YRRt S SPECIAL SCREW

11 A10630110000 1 kEEE LH., SIDE COVER

12 A10630200000 1 EEZEEHS GASKET LEFT COVER

13 96530600400 1 4 T S T B R DEEP GROOVE BALL BEAG. TWO SEAL

14 | A52622000000 1 BEEE TUBE BRACKET




ES MEA. SHE
CYLINDER HEAD. CYLINDER HEAD COVER

gg_ﬂ




M2 A1-NFI-E03 ;S#IEE(CYLINDER HEAD)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXHTE EHEXHLTE 1R
1 A10711000000 1 AEEEEMAE CYLINDER HEAD COVER ASY.

2 A10711200000 1 AEGEEEE PACKING,CYL HEAD COVER

3 A10711100000 1 SEEEE Head Cover

4 A10715600000 1 HEOBEEE Packing, Cyl. PCV Cover

5 A10715700000 1 HRERRBRA oil purge plate Plain Washer

6 90050501001 3 T+ ETAES IR ET(M5*10L) CR ROUND HD MACHINE SCREW

7 F30715420000 1 HEEEAR oil purge plate

8 90190502000 4 RAMKERE

9 90210602000 4 NAREEE HEXAGON SCOKET SCREW

10 90190610001 2 A GIEE-EG HEXAGON FLANGE BOLT (M6*100L)

11 93541001401 2 TE L8 (10%14) LOCK PIN(10%14)

12 A10715300000 1 HESHE CYL., Head Cover

13 A10713000000 2 R Valve Inlet

14 | A10712000000 2 P = A Valve Exhaust

15 9214060001 1 1 T EAE WASHER

16 | 90190601207 1 ANAMGIEREG HEXAGON FLANGE BOLT(M6%1.0P*12L)
17 A10714500000 4 REPY i £ Seal Valve Stem

18 | A10714700000 4 e WASHER, Valve

19 | A10714100000 4 e VALVE SPRING

20 A10714400000 4 ] P9 5e8 25 o i RETAINER VALVE SPRING




M2 A1-NFI-E03 ;S&IEE(CYLINDER HEAD)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHE EHRS H®e EHhpXAE EHEXATE A
21 A10714300000 8 Ikl COTTER VALVE

22 90170606300 2 LEDEIRE STUD BOLT

23 A10230100000 1 B PERIES Thermostat

24 A10230500000 1 5|8 FERREI}|OK ) Temperature sensor

25 F32220000001 1 X 2 ZE(CRTE) Spark Plug

26 F30730110000 1 i SR i CAMSHAET SPROCKET

27 F3071550000 1 heEg Az ROTATING DISC

28 92140800012 1 S 2A[E](8.4D*24D*1.8T)-G PLANE WASHER

29 90190801800 1 A IERE(M8*18L) HEXAGON FLANGE BOLT

30 90190601207 1 AN EREG HEXAGON FLANGE BOLT(M6%1.0P*12L)

31 A10730610000 1 £ & & [E] T 4R Retainer, Cam Shaft

32 | A10710100000 1 {SELEE CYLINDER HEAD

33 90170804000 2 SEREIRIE STUD BOLT

34 A10710700000 1 SEEERH Gasket, Cyl. Head

35 92040800000 4 AN IRIEM)EHGE/E HEXAGON FLANGE NUT

36 92140800000 4 S 2A[E](8.4D*17D*1.6T) PLAIN WASHER

37 A50230200000 1 B 2B= COVER,THERMOSTAT

38 A10730000001 1 o i S AR Rl (TPIEH ) CAM SHAFT ASSY

39 90190602003 2 NAM  IREM6x20mm-fEG HEXAGON FLANGE BOLT

40 A10720500000 2 EEtH SHAFT.ROCKER ARM

41 A10720300000 1 HEREMEEEE In. Valve Rocker Arm Comp.

42 A10720400000 1 HREMEERE Ex. Valve Rocker Arm Comp.

44 90190801202 1 RIS HEXAGON FLANGE BOLT

45 A10710000020 1 SEEEHES COYLY., HEAD COMP including item 13+14+17+18+19+20+21+32
46 92140800001 1 EEE PLAIN WASHER
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M2 A1-NFI-E04 BH4AZH(CRANKSHAFT)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1EHE EHRE #®= Sl EHEXLE R

1 A106F5020000 1 B A7 S A Rk CRANK SHAFT ASSY.

2 95511000002 1 ORIR O-RING

3 C70611000000 1 BRI (155%) ROLLER BEARING

4 G1067151000 2 EEE CLIP, PISTON PIN

5 C10671100003 1 EER PISTON PIN

6 C70621000001 1 RS R EREA K SPECIAL BALL BEARING

7 93541001401 2 ELER (10%14) LOCK PIN (10%14)

8 C5066130000 1 B R EEdR TIMING SPROCKET

9 A10724800000 1 FEIREREREN Gasket, Chain Adjuster

10 A10640100000 1 SEL CYLINDER

11 A10725000000 1 FEIRERERIEES CHAIN ADJUSTER COMP.

12 90190602003 2 NAM  IEEM6x20mm—FEG HEXAGON FLANGE BOLT

13 A10641100000 1 SE#EE GASKET, CYLINDER

14 A10673100000 1 FEER ) Piston Ring (Top)

15 A10673200000 1 FEER Q) Piston Ring Second

16 A10674000000 1 EHIRMEE OIL SCRAPER RING COMP.

17 C10724700001 1 FE RS GUIDE COMP.,CAM CHAIN

18 A10670100000 1 ;EEE(52.4) PISTON

19 A10724400000 1 SEEhI PR Tensioner, Cam Chain

20 F3072460000 1 rhEmEHEE {5

21 A10661400000 1 i R B ER Oil Pump Sprocket

22 C1072490000 1 RIS ER S SCREW ASSY, TIMING CHAIN TENSIONER
23 A52630600000 1 BREHIZRIEEE ISC system

24 90070600600 1 +FE R BIEE R 2R 1R 4T CR TRUSS HEAD TAPPING SCREW

25 A10665020000 1 B A7 £ Rk CRANK SHAFT ASSY.
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M2 A1-NFI-E05 & Hi#HF5(RIGHT CRANKCASE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e ®e EHhXHE EHEXHLTE R
1 A10650007V00 1 GRS @ HER) SR CRANKCASE COVER CORP ,RH ,PLAIN
2 93540801400 2 ELLEE LOCK PIN

3 A10680127V00 1 15 A B 55 2= (B) S 8R) COVER, R. CRANKCASE

4 92162000000 1 CENZR(FLA) RETAINING RING C TYPE

5 95571020500 1 TC #z:h#t Oil Sealtc Type

6 92141200014 1 SEE0E](12.1D*20D*1T) PLANE WAHER

7 95581224600 1 SCEY i $t(12+24%6) SC OIL SEAL

8 A10210200000 1 7K & PUMP SHAFT

9 G1061070000 1 HEE OIL PLUG

10 | A10640300000 1 AKEE PLUGWATER

11 F70210500000 1 AL ES MECHANICAL SEAL

12 A10680200000 1 LHhEhFEEE A Gasket Rh. CrankCase Cover

13 | A10681110000 1 HOMRIES GAUGE.OIL LEVEL COMP.

14 | 95511600002 1 ORIIB(15.8D%2.4) O Ring

15 90190604001 1 7 A GRS HEXAGON FLANGE BOLT (M6%40L)

16 | A17060300000 2 RIFXEHR(013.5) HOSE CLIP

17 | 90190501201 1 AR HEXAGON FLANGE BOLT (M5%12L)

18 92140500018 1 S (5.3D*9D*t 188 WASHER. FLAT

19 90190603001 3 A MR (M6*30L)-FEG HEXAGON FLANGE BOLT (M6+%30L)

20 A17060300002 2 RIFREHR(020) HOSE CLIP

21 F70680410000 1 EREEE Cap Tappet Adjusting Hole

22 A10210810000 1 HEKEQ)-KEZEEHRFEE PIPE(2)

23 | A15010100000 2 K& HIKEOK & ZAED WATER PUMP OUTLET HOSE

24 A10210600000 1 KEEBE PACKING,WATER PUMP COVER

25 A10210300000 1 K % ERE) B bR IMPELLER

26 A10210406D00 1 KEZEGFEER) COVERWATER PUMP
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M2 A1-NFI-E06 &5 % #(INJECTION)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHE EHRS H®e XA E EHEXATE R
1 A52630200004 1 RS THROTTLE BODY
2 J32630300000 1 EB2h/ ERAIZ PRESSURE/TEMPERTURE SENSOR
3 F72630400000 1 P for & R Rl B THROTTLE POSITION SENSOR
4 C05630T35A 1 Ea GASKET
5 W11350TF7B 1 125k SCREW
6 W11300TF7A 1 125k SCREW
7 A12613200000 1 B WHREH Insulator Carb. Gasket
8 A12613100000 1 1Eilss4E 1R INSULATOR CARB
9 A12612000000 1 EhmaREE INJECTOR ASSY.
10 A12610100001 1 R E INTAKE MAINFOLD
11 A12612200000 1 EIEISE INJECTOR CAP
12 6002ER1003 1 OZJEE(7.52Dx3.51) O-Ring(7.52Dx3.51)
14 A12610610000 1 BEXR CLAMP
15 ES706020000 2 BiR WIRE_CLIP
16 90190601207 1 A EREG HEXAGON FLANGE BOLT(M6*1.0P*12L)
17 92040600000 2 A IRIE(M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)
18 95513300000 1 OZUI32(33D*2D)
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M2 AT-NFI-E07 CVT{EE/(DRIVEN PULLEY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHE EHRS H®e EHhpXaE EHEXATE R
1 A11237000001 1 FEEND Gl Ek=) BELT PULLEY COMP., DRIVEN FACE
2 P11234100001 1 RIS NUT,SPECIAL
3 A11236000001 1 EREithii & PLATE ASSY., DRIVE
4 A11210600000 1 EREhm DRIVE FACE
5 92041200002 1 NAM  IRiE HEXAGON FLANGE NUT
6 92141200005 1 EEE WASHER
7 A11210500000 1 SR ENER B i EY BOSS DRIVER FACE
8 A11220000000 XEE 1 VEIZ & V BELT A112202NFOI~NZE R
8 A112202NF01 1 VR & [P EVENTS
9 C112A2000004 1 At &R FHHE(12g) WEIGHT ROLLER COMP. C11212000004 x 6{@ vt 1 &5
10 P01235210001 1 WERB e SPRING,DRIVEN FACE
11 C5066051000 1 HlREE SPACE BUSH
12 J312A3200000 1 B SLIDE PIECE J31213200000 x 3{Etyt 1545
13 C11213100001 1 SR PAMP PLATE
14 A11211000000 1 EHEEEES EEERE S
15 95511800002 2 OEE O-RING
16 A11411100000 1 EAEE BEARING BUSH
17 92021200002 1 NAEIEMI2) NUT
18 | C11235100001 1 HESNEREHEE OUTER BODY COMP.CLUTCH
19 | 96550222901 1 TR SB[ T 2 i%22%29%18mm] NEEDLE BEARING
20 A51210010000 1 EEIEREN AR AL DRIVE FACE ASSY., MOVABLE
21 96520690200 1 B R R IR K DEEP GROOVE BALL BEAR ONE SEAL
22 A11230000001 1 5 5E B [ RE Rk FACE ASSY DRIVEN
23 92141400000 1 EEAEE (1442T) WASHER (14*2T)
24 95513700000 2 OFIIz O TYPE TYPE 95513700002
25 95593441401 2 GEUHE OIL SEAL , G TYPE
26 A11234300001 3 979F A7y 125mmH
27 F31233300000 1 A7 YUY h3—
28 C1123530000 1 Yryby=Ih C11235300001
29 C11232400001 3 H4rEY
30 C1123250000 3 7yva
31 92162800002 1 Ja—suy
32 92141400000 1 7 LAYTyYr—
33 A11232100000 1 BODY COMP DRIVEN FACE
34 A11231100000 1 BODY COMP DRIVEN FACE
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M2 A1-NFI-E08 Z &= #E B R =(GENERATOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXHE EHEXHLTE 1R
1 A12210200000 1 EFHE STATOR COMP

2 92110500000 2 EEERBE SPRING LOCK WASHER

3 90190501201 2 ANAE IR HEXAGON FLANGE BOLT (M5%12L)

4 90190603001 3 AR (ME*30L)-EG HEXAGON FLANGE BOLT (M6+*30L)

5 90210802004 3 ANARERE(E R %) HEX SOCKET HD BOLT.

6 A12210120000 1 R FLYWHEEL COMP,

7 A12431000000 1 BriREasAl) ONEWAY CLUTCH

8 C72431120001 1 5 & Auter race

9 A12440010000 1 EEASRERES GEAR COMP.STARTING CLUTCH

10 92041200002 1 73 kIR NE HEXAGON FLANGE NUT

11 A12210020000 1 e i i 5 AR B B A.C.G COMP.

12 92141200005 1 EEAE WASHER
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M2 A1-NFI-E09 £zB) % #E(STARTING MOTOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXHE EHEXHLTE R
1 A10810000000 1 e 3P 7 B Rl Oil Pump Ass'y

2 A10812200000 1 5 & BR EhEE % CHAIN,OIL PUMP

3 A12410000003 1 BEFEEHEES MOTOR ASSY STARTER

4 95512400002 1 ORI O RING

5 90190601604 2 A GiEE-EG HEXANGON FLANGE BOLT

6 E 1681030000 1 SETE EMEIELE PAN BOLT WITH WASHER

7 A10812300000 1 Bl > BR ik PLATE

8 90100602900 2 TR pA RS IR ET(M6%29L)

9 €70810300000 1 Bl & BR B EE b SPROCKET, OIL PUMP DRIVEN

10 [ 92141000015 1 AR (10%1.5) WASHER

11 92180800000 1 E&IE (8%0.8T) RETAINING RING E TYPE

12 92171000000 2 CEIIIZ(0) C CLIP

13 A12420400000 1 2 B ok 2 1 B i Shaft, Startet Reduction Gear

14 | A12420100000 1 B0 T3 35K 1 i Reduction gear

15 93560301400 1 TE {57 68 PIN




TRANSMISSION
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M2 A1-NFI-E10 {ZE)f5Z(GEARBOX)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXHTE EHEXHLTE 1R
1 A11413000000 1 =R ERE S Final Gear Assy.

2 A11410117V00 1 EEEEICED) TRANSMISSION COVER

3 92141500009 1 SF #ABE[(15.4D*39.8D*1.2T) Plane Washer

4 A11410200000 1 EEEEE Trans Cover Gasket

5 A11411000000 1 LD GEAR PRIMARY DRIVE

6 93541001401 2 TE 288 (10%14) LOCK PIN(10%14)

7 95573245700 1 TCE it TC OIL SEAL

8 96510630100 1 RN TR AR DEEP GROOVE BALL BEARING

9 96510600200 1 R S TR B K DEEP GROOVE BALL BEARING

10 96530620500 1 &) R R IR K BALL BEARING, DOUBLE SEALED

11 92165200000 1 CERIR (FLA) Retaining Ring—C Type

12 | 90190804501 2 AR HEXAGON FLANGE BOLT (M8%45L)

13 90190803502 5 NAMFIRIEMEXx35mm-$EG Hexangon Flange Bolt

14 P1062150000 1 i iR tE OIL BOLT

15 A11412000000 1 rErEwmEs MAIN AXLE ASSY.

16 95511300001 1 OWE O RING

17 A11412300000 1 BE R 0B 22 B E DISC SPRING WASHER
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M2 A1-NFI-E11 ZE & & ;&5 25(AIRCLEANER ASSEMBLY )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH EHRE He FEhhxsiE EHEXLTE R
1 A52620000001 1 TRIEFREEOME) AIR CLEANER COMP

2 90190604501 2 A R IE R (M6x45)-8E G HEXAGON FLANGE BOLT (M6%45L)

3 92140600018 2 T2 E WASHER

4 90150502501 8 B Bg sk C-R TRUSS HD.TAPPING SCREW

6 A12621400000 1 HKFLE PLATE

7 A12620300000 1 s ELEMENT

8 A10711400001 1 BREB) TUBE CYL. (B)

9 92221100001 4 AR & 2

10 F72630700000 1 EiEER AR Canister purge valve

11 A50711400000 1 BEREA) TUBE CYL., (A)

12 A52630600000 1 BRI EE ISC system

13 A50711900000 1 BREHEE TUBE CYL., COMP.

14 | A12620400000 2 HES B E ELEMENT PACKING

15 | A12623810000 1 K EX IR (44x7.5 E 1) CLIP (44x7.5 LOCATING)

16 A526B0100001 1 TRIESRABHEEGME) AIR CLEANER ASSY including item 14+15+16+18
17 A526B0200000 1 TREBREHE AIR CLEANER ASSY including item 14+17

18 | 92370600003 1 URI B 1218 BRACKET NUT

19 92240007800 1 BRI WIRE_CLIP

20 F72630800000 1 REREHBREBE ISC RUBBER HOLDER
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M2 A1-NFI-E12 ;B8 & 2a(MUFFLER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1EHE EHRE = Sl EHEXLAE R

1 18292F3E0000 6 ARREE (t:3mm) PACKING,PROTECTOR(t:3mm)

2 490387068G5 2 £E COLLAR

3 18320F3E0000 6 EIIEES RUBBER,PKG PROTR

4 92050800006 2 NAEREEEEREIESE DOMED CAP NUT

5 418292SA19000 6 AEE(E:2mm) PACKING,PROTECTOR(t:2mm)

6 90110LHD89000 4 1+ [BIEE M B B R 12 (M6%22) SCREW(M6*22)

7 A12810110001 1 [REMR-HOT(Z£35E) HEAT PROTECTOR

8 A52810000004 1 HE R BiATRE MUFFLER ASSY

9 A12810200000 1 HRERH EREME) PACKING,MUFFLER

10 92140800000 3 S EAEE](8.4D*17D*1.6T) PLAIN WASHER

11 92110800000 3 B 2 FARE|(8D*14D*2.2T) SPRING WASHER(8D*14D*2.2T)

12 90190804501 3 A R HEXAGON FLANGE BOLT (M8+*45L)
13 A12812100000 1 025N ES Oxygen Sensor

14 A12810500001 1 B EX PR EAR(EERTE) HEAT PROTECTOR

15 4CW1E476600 4 [EEEAE HEAT PROTECTOR Washer

16 SA1E47660000 2 FE AR SPRING WASHER

17 18291LKG29000 2 #BE COLLAR M6

18 A52812006E01 1 b 204 B 2= - A Bix i HEAT PROTECTOR COVER

19 18291SA59000 2 BE COLLAR M6

20 18293K3A0000 2 AEF(1.6mm) PACKING,PROTECTOR(1.6mm)

21 90110SA59000 2 1+ [EIEE M B B2 12 (M6%27) SCREW(M6*27)
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M2 A1-NFI-E13 £ #%(REAR WHEEL

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He P XHE EHEXHLTE R
1 90200602001 4 A BER R BOLT WITH WASHER

2 M2403720000 1 S B i AR (B) CLAMP,BRAKE HOSE(B)

3 A56340006500 1 ®BIBRGEE) REAR FENDER

4 M2701050000 1 BEREWs) E) PLASTIC PLUG

5 92011600000 1 URIZ 1S U TYPE SPRING NUT

6 92141600002 1 S EAE](16.2%23%2.5) PLANE WASHER

7 92163500000 1 CENE RETAINING RING C TYPE

8 96530600300 1 4 T S T B R BALL BEARING, DOUBLE SEALED

9 A14068317700 1 REEERRE) REAR FORK

10 | AF4068400000 1 BE BUSH

11| 90190804501 2 ANAMGERRE HEXAGON FLANGE BOLT (M8*45L)

12 95602535700 1 KCE! it KC OIL SEAL

13 | A50620200000 1 BmE BUSH

14 | BF4036100002 1 sEHE R CLAMP, BRAKE HOSE

15 90190601207 3 A M GIREEG HEXAGON FLANGE BOLT(M6%1.0P*12L)

16 M24068000001 1 %Ak B E A2 (M2-200) DISK,REAR BRAKE

16 M24068010001 1 % A5 i 2(0220) DISC,REAR BRAKE

17 C1403510000 5 B3k BE AZ IR 4K (M8*1.25P*24L) SCREW, FR BRAKE DISK(M8%1.25P*24L)

18 AF4066031N00 1 BB (N D) REAR BRAKE CALIPER

19 M24061006D02 1 BB FEE) WHEEL COMP,REAR 13" 250CC

20 90190802601 2 A M IR FE (Nylok [ £R) Hexagon Flange Bolt

21 M240G320000 1 %8RS 130/60-13 A WHEEL,BR

22 AF4067000000 1 S5 H 3K [E TR BRAKE CALIPER BRAKET

23 90190802601 2 NAMBIRE(Nylok %R Hexagon Flange Bolt

24 AF40F 1000000 1 SE FHENER )RS FX2 PAD ASS'Y

25 | AF40F1200000 1 i W akis| PAD PIN

26 | AF40F1300000 1 L PIN

27 | AF40F1100000 1 HE SPRING

28 A56340706500 1 THIBRGEE) Rear Fender (lower)

29 | 90180602002 4 7 A R IR 2 (M6*20L)-8EG HEXAGON FLANGE BOLT (M6+%20L)

30 A56340306000 1 AT RIEZEED) REAR FENDER BRACKET,RH

31 90190803200 1 A IR (M8*32L) HEXAGON FLANGE BOLT

32 M240F0500006 2 Y7 L—3E"AbY SEE RS
33 M240F0400006 2 J¥7 L3 APUE A=)V LAY
34 M240F0300006 2 Y72 L% AbVE Y=V AL AR




HrfEFaimE | HindtFw . Bk

COVERUPPER&LOWERHANDLE BAR
SUN - PLATE.




M2 A1-NFI-FO1 J5 A3 F Bil.%

2% A RIEFE(COVER FR.RR HANDLE BAR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1EH EHRE He FhhxsiE EHEXLTE R
1 M2613000690 1 HHEBEFLEE(ELSE) HANDLE COVER UPER 2
1 M26130006E00 1 AR F _E 2 Okixi) HANDLE COVER UPER Hh—Ry
1 M2613000710 1 FREFLEE(EFR) HANDLE COVER UPER =
2 M26140036500 1 HREFTE HANDLE COVER LOWER
3 M26120006001 1 FREFEERGEFZERED HANDLE BAR ASSY
4 M2613020000 1 2 1R AGAINST SUN PLATE
5 90110401200 11 1 FHEREEE B BURET(M4x12L) CR PAN HD TAPPING SC
6 90191005002 1 AR FE(M10%1.25P*50L) HEXAGON FLANGE BOLT (M10%1.25P*50L)
7 C1612011000 1 2B SCREW WASHER
8 92061000001 2 7 Bh FRERIE(M10%1.25P) HEXAGON LOCK NUT (M10%1.25P)
8 92061000005 2 A B IRME(M10*+1.25P)-8EG HEXAGON FLANGE NUT
9 90040601400 2 + B TR AR IR ET(M6*14L) CR PAN HD MACHINE SCREW(M6*14L
9 90040601403 2 TFIERR AR IRST(AEAHEE | C-R PAN HD. MACHINE SCREW
10 [ 92140600005 2 T EAFE](6.4D*13D*1T) WASHER (6.4D*13D*1T)
10 [ 92140600018 2 L EE WASHER




2

SPEED METER

F2




M2 A1-NFI-F02 f&5#R(SPEEDOMETER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e ®e EHhXHTE EHEXHLTE R

1 M2561000000K 1 FE SR8 Al (M2AS5) SPEEDMETER ASSY

2 90110401600 4 1A EE B RURR(16L) CR PAN HD TAPPING SC

3 M256A1500000 1 B EE RS electronic speed sensor

4 M256A010000K 1 EERIE A= SPEEDOMETER COVER

5 M256A020000K 1 EELEE SPEEDOMETER TOP COVER




£ . DERA . wilee ( NEEWE )
CABLESWITCHBACK WIRROR

38




M2 A1-NFI-F03 E#7 FARH % tR#E(CABLE SWITCH MIRROR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e ®e EHhXHE EHEXHLTE 1R
1 AF61F0100002 1 ®IAHEFE) LH BACK MIRROR

2 M25460010000 1 A iE F R KA L HANDLEBAR SWITCH ASSY, LH

3 AF6120300000 1 EimFHHEHE) SHOCKPROOF ASSY.(R)

4 AF6120200000 1 bh=in A& (F) SHOCKPROOF ASSY.(L)

6 C254F0300005 1 FEER UPPER COVER ASSY

7 M254F020000 1 T= COVER UNDER

10 BA40C0100000 1 FiA SHAFT

11 M25480300000 1 rdE Nl STOP LIGHT SWITCH

12 P154F390000 1 1HEEIRET SCREW,PAN HEAD

13 P154F400000 1 1HEELRET SCREW,PAN HEAD

14 M24030057205 1 Bk EE R REERS) FRT BREAKE MASTER CYLINDER
16 P140C130000 2 HE SCREW

17 M240C 1300005 1 S RESERVOIR CAP

18 M240C1500005 2 RiE DIAPHRAGM

19 P140C240000 2 TEE BRACKET MASTER CYLINDER

20 P140C250000 2 LY e 401D INNER BOLT

21 P140C220000 2 121E BOLT

22 P140C230000 2 iR NS FLANGE NUT

23 BA40C0100000 1 FiA SHAFT

24 M25480300000 1 S B AR STOP LIGHT SWITCH




M2 A1-NFI-F03 B#5 BrkA % f2=(CABLE SWITCH MIRROR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHE EHRS H®e EHhhXaE EHEXATE A
25 M2548000000B 1 A8 F BRI FkM2A5 RH HAFT SWITCH ASSY

27 | AF5410000000 1 ZiEEE R GRIP ASSY, LH

28 | M2542000000A 1 HiEIEHER(M2A5) GRIP ASSY ,RH

29 | P154H020000 1 FFFR(DEER CASE,SWITCH UNDER 1

30 P154F400000 1 tHEEMRET SCREW,PAN HEAD

31 P154F390000 1 tHEEIRET SCREW,PAN HEAD

32 M2403700000A 1 %35 M B {8 A (M2-Ab) REAR BRAKE FLUID HOSE COMP

33 P14038110000 4 BB B RIRAE JOINT BOLT,BRAKE HOSE

34 92141000018 8 EAE(10.2D*15D*1.5T) PLAIN WASHER

35 M2544600000A 1 0 B 5 48 A (M2A5) CABLE ASSY,THROT

36 90050501202 1 1 FIEE AR IR ET-EG CR ROUND HD MACHINE SCREW (M5%

37 AF61F0200002 1 #BEEER) RH BACK MIRROR

38 AF6160000002 1 BB BACK MIRROR COMP

39 M24063057205 1 ZBEREEERERS) REAR BRAKE MASTER CYLINDER

40 M24036000002 1 ISR EE M E B AL FR,BRAKE FLUID HOSE COMP

41 M240C 1400005 1 RIER PLATE DIAPHRAGM

42 90211205500 2 BN ARKERE HEXAGON FLANGE BOLT

43 M240F 3940000 1 FRYAZ=V)U8 —E AbvEyk 12.7mm RH
44 M240C9940000 1 RRYAI—Vu —E ZbUE9b 11mm LH




AU
FRONT FORK

F4




M2 A1-NFI-F04 Bii X Bip %84k 8l L BR(FRONT FORK FR. FENDER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH EHRE He EHhXHTE EHEXLTE R
1 M24430016D02 1 B X GEX)M2-200( B E ) FRONT FORK ASSY.

2 C144C160000 2 HE(BFERES) OIL SEAL

3 C144C030000 4 [ v HEXAGON FLANGE BOLT

4 C144C040000 2 BEBEESH BOOT

5 C144C050000 2 N iRt ER BOLT ASSY.

6 M244C0600002 2 N BIG SPRING

8 C144C080000 2 T INNER.TUBE_COMP

10 | ©144C100000 2 FE-dan COPPER BUSH

11 C144C110000 2 NARE HEXAGON BOLT

13 C144C130000 1 - %al GASKET

14 | C144C140000 1 EE DUSTPROOF COVER

15 C144C150000 1 oA INNER BEARING CAGE

17 | M244C200000 1 T=yrEiEnk UNDER BRACKET. COMP

18 M244C2106D02 1 7_.—‘_ 48 Bk (B =) OUTER TUBE ASSY. LH

19 M244C2206D02 1 AN EEk(EEE) OUTER TUBE ASSY. RH

20 96630380600 1 ”EE ,aiﬂ &(1/47) BALL BEARING CAGE(1/4")

21 96630340400 1 BRI (5/327) BALL BEARING CAGE(5/32")

22 E1444050000 1 J:ril%?ék%@ﬁ UPPER RING-SHAPE NUT

23 E 14440410000 1 &3 [ s SR IR0 STEERING SHAFT LOCK NUT

24 | M26320016300 1 AL (RE) FRONT FENDER SAAYE SPETIL
24 M2632001690 1 AR (ELE) FRONT FENDER 2

24 | M2632001710 1 BIEBR(EER) FRONT FENDER B

25 92140600018 4 T EE WASHER

26 90040601600 4 TR EA RS IR ET(M6*16L) CR PAN HD MACHINE SCREW(M6%16L

29 C1443020000 1 L o 7 B UPPER BEARING CAGE

30 C1443011000 1 i 7K JEE [ LOWER BEARING CAGE




Sl e, Bl srEn
—=  TIRE.FRT WHEEL.FRT CALIPER,




M2 A1-NFI-FO05 #& k8 Bi#mE ff X 3% 5 2 (TIRE FR. WHEEL FR. CALIPER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1EH EHRE He FhhxsiE EHEXLTE R
1 C14025010000 1 FIEEEL AXLE , FR WHEEL
2 P1401010000 1 i fmiR SPACER
3 95572235700 1 TCE M OIL SEAL, TC TYPE
4 96520620100 2 BRI EK(6201U) ONE SHIELD BALL BEARING
5 P8402400000 1 i fmiR SPACER
6 M24035000004 1 HISRE IR SECRIERE) disc,front brake
7 C1403510000 5 B 2K B AR IR AR (M8*1.25P*24L) SCREW, FR BRAKE DISK(M8*1.25P*24L)
9 M24011026D00 1 BREI(13") BEE WHEEL COMP FREE 13”
10 M240B320000 1 RiIERAS 120/60-13 FRE WHEEL,FR
11 P140B330000 1 | PINE (E ) VALVE
12 P15660050000 1 B & 148 S 42 A METER GEAR ASSY
20 | 92061200001 1 AL LOCK NUT
21 M240C3021N00 1 HII 5% B 2ie 8 Bl (5 ACHT) CALIPER ASSY,DISC
22 M240C0110000 1 e F AR BRAKES-THIN COMP
23 M240C020000 1 nE YOKE SPRING
24 M240C040000 1 B iR SPRING PIN
25 M240C0500000 1 SkE g BRAKES-THIN PIN
26 M240C030000 1 iz RETAINING RING
27 | 90191004003 2 7 R IE A2 (M1 0%P1.25%1. 40) HEXAGON FLANGE BOLT
28 M240C1200000 1 RE™Y
29 M240C 1000000 2 7OV RN —E'RbY E#%30.23
30 M240C1100000 2 7004 —E AbY E1%33.96
31 M240C0600000 2 FEeUn—E'RbVAA Y= BE1%30.23
32 M240C0700000 2 FEeUn—E' RbVAAL Y= E1%33.96
33 M240C0800000 2 FErYUn—E RRVE RRY—I B #30.23
34 M240C0900000 2 FErYn'—E'RbVE RbY =1 B 1%33.96




Fe IRRIR . wE . kE
— WINDSHIELDFRT [NNER COMER.
FRT HEAD LIGHT,




M2 A1-NFI-F06 }g&E R i} & Z8%E A B (WINDSHIELD INNER COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH EHRE He EHhXHE EHEXLTE R
1 M2621000690 1 ERER(ELTE) WIND SHIELD =

1 M26210006E00 1 2R AR (K Ex i) WIND SHIELD Hh—HRY

1 M2621000710 1 EEMR(ERE®) WIND SHIELD B

2 90040601400 2 TR TA RS IR ET(M6*14L) CR PAN HD MACHINE SCREW(M6%14L

2 90040601403 2 1 FIEAR TR ERIRET(ASEAEE | C-R PAN HD. MACHINE SCREW

3 M26210100001 1 2 B 2= ({5 Fiw bk B TR ) WINSHIELD COVERFR. HiEE E.H

3 M26210106300 1 EE A S (RIR) WINSHIELD COVER/FR. SAAYE SPETIL
4 92370500003 2 U Y58 S UR 1B (M5) U TYPE SPRING NUT

5 90150501602 2 1 F1E[E 58 5 TR ET C-R RECESS PAN HD. TAPPING

6 M262C0436500 1 Bl E(M2-A5) INNER COVER,FRT

7 90130501401 20 | +>x#EEEE B RIREI(M5*14L)-88G | C-R RECESS PAN HD. TAPPING

8 M26230116500 1 HEHEIEEE COVER\VIN

9 M26230216500 1 B EME PANEL,FRT.INNER COVER

10 M2701010000 2 R ET PUSH RIVET

11 M26610010004 1 BEE#H & (ECE,SAE-H4) HEAD LIGHT ASSY.

12 | $920613037 2 PIE B LEDN VT

13 M266A0200003 1 BEE CASE

14 | 98151260551 1 J&351(12V_60/55W) HEADLAMP BULB

15 $920613037 2 i) LEDN LT

16 M266A0000004 1 =47 $8(ECE,SAE) electric wire comp

17 90130501401 6 + 5 [E5E B IR ET(M5*14L)-$8G | C-R RECESS PAN HD. TAPPING

18 92140600018 1 T EE WASHER

19 M2701170000A 1 HBETEKE) CABLE CLAMP




P FLOORSTER - PFLATE,

T
| O




M2 A1-NFI-F07 #%rgk#R %P5tk Z A FEE=(STEP FLOOR, LH.RH. STEP FLOOR LOWER COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1HH FEHHEEE He EHPxXaTE EHEXATE &
1 M26240026500 1 YrifiR(ZE)(FEE) STEP FLOOR,LH

2 M262D0026500 1 rEEtR(B)GEE) STEP FLOOR,LH

3 M26240116300 1 BEEE(E) GRE) KEEL COVER,LH SAAYE SPETIL
3 M2624011690 1 EEE&E)(BELER) KEEL COVER,LH =

3 M2624011710 1 BEEEE)(EH) KEEL COVER,LH =

4 M262D0116300 1 BEEEEE) EE) KEEL COVER,RH SAAYE SPETIL
4 M262D011690 1 EEEEELSR) KEEL COVER,RH 2

4 M262D011710 1 BEEEE(ER) KEEL COVER,RH =

5 M26240226500 1 PSR AN S (Z) PANEL COVER,PEDAL LEVER(LH)

6 M262D0226500 1 IR E(R) PANEL COVER,PEDAL LEVER(RH)

7 M2624500000 1 P AR EA(F) MAT,STEP FLOOR(LH)

8 M262D500000 1 iR E#(H) MAT,STEP FLOOR(RH)

9 M2624060650A 1 R EMEM2ADEE LEFT HANGER COVER

10| M2624070650A 1 A REMEM2AL)EE RIGHT HANGER COVER

11 M2706020000K 1 7 ek (A S ) STEP FLOOR NET,LH SPET Il

12 M270F020000K 1 £ yrE 8 (S 8H) STEP FLOOR NET.RH SPET I

13 | 90040601601 12 | +iERRcAREaRiRET(M6*16L) CR PAN HD MACHINE SCREW(M6%*16L

14 | 90150501000 2 1+ FiERiE B IR E]-HEG C-R RECESS PAN HD. TAPPING

15 | 90110401200 6 T FHE#EEE B BURET(M4x12L) CR PAN HD TAPPING SC

16 | 92140600018 8 EBE WASHER

17 | 90210602006 4 VAN 4o HEXAGON SCOKET HEAD CAP SCREW

18 | 90050601002 4 +FiEE AR IR IR ET(M6*10L) CR ROUND HD MACHINE SCREW(M6%10L)

19 | 92370500003 8 U Y8 S UR 1B (M5) U TYPE SPRING NUT




Fa BUTE . KIBNETOE . BB
— FRT LOWER COVERSTEPFLOOR LOWER
COVERFRONT FEMDER




M2 A1-NFI-F08 Bi T = % BRI

Z BILPFR(FRT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENDER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH EHRE He EHhXHE EHEXLTE R
1 M26263016900 1 THEEE(ELE) LOWER COVER(LEFT) =

1 M26263016E00 1 TEEE(F) OKhxid) LOWER COVER(LEFT) H—AR

1 M26263017100 1 TEEE)(ER) LOWER COVER(LEFT) =

2 M26265036900 1 THEE=H(BELE) LOWER COVER(RIGHT) 2

2 M26265036E00 1 TEZER) Ok LOWER COVER(RIGHT) H—rRY
2 M26265037100 1 THEEE)(EA) LOWER COVER(RIGHT) =

3 M2621300690 1 BIAMEMHEE)(BELE) TURN SIGNAL FRONT ASSY,INNER COVER 2

3 M26213006E00 1 Bil 5 RE &R 2= (F0) K txid) TURN SIGNAL FRONT ASSY,INNER COVER h—iRy
3 M2621300710 1 Bl A REEEE)(ER) TURN SIGNAL FRONT ASSY,INNER COVER =

4 M262A300690 1 BAMEMER) (ELE) TURN SIGNAL FRONT ASSY,INNER COVER(RH) E

4 M262A3006E00 1 Bl A EEEEGE) Ok TURN SIGNAL FRONT ASSY,INNER COVER(RH) H—R
4 M262A300710 1 AIAREMEGE) (ER) TURN SIGNAL FRONT ASSYINNER COVER(RH) =H

5 M2633001650 1 Bl 2R LOWER COVER,FRONT

6 92370500003 6 U B S HRIE(M5) U TYPE SPRING NUT

7 90130501401 19 | +FiEEE A RIZET(M5+14)-88G | C-R RECESS PAN HD. TAPPING

8 90130501401 6 +FEBlEE B WIZET(M5*14L)-$G | C-R RECESS PAN HD. TAPPING

9 M266C1220003 1 RIS MEREGHEIEREFTD LH turn signal comp AE=9547
10 M266C020000A 1 Bil 5 [F] 1B 5% LAMP COVER ,RH AE=9547°
11 M266C040000 1 EpE B 4AUh-LYR N yxy

12 M266C010000 1 Bl M AEE TURN SIGNAL FRONT BODY

13 98221210990 2 B&E(12V/10W B f) BULB

14 M266C060000 1 ER i) WIRE.

15 M266D 1220003 1 HEIA FERR & (G R1E B RH turn signal comp AE=9847°
16 M266D020000A 1 Bil 5 [ 1E 5% LAMP COVER ,RH AE=9547°
17 M266C040000 1 EiRIEER PAUN—LUR NyEY

18 M266D0110000 1 AHIAREREE TURN SIGNAL FRONT ,.BODY"

19 M266D060000 1 EiRf8 WIRE.

20 M266C050000 4 SCREW

21 M26260316500 1 BEE COOLING COVER

22 90130501401 2 +FEEl5E B WIEET(M5*14L)-$G | C-R RECESS PAN HD. TAPPING

23 M2701090000 1 BhKE g0 WATERPROOF PLATE

24 | BF7062900000 5 [EF 5 (0ER) FIXED PLATE

25 M27010810000 1 [ b HEAT INSULATION ALUMINUM FOIL

26 90150501000 4 & [El5E 5 BURET C-R RECESS PAN HD. TAPPING




FO ss% bhME. RiTFR. B2 THE.
BODY COVERMIDDLE COVER.
RR LUGGAGEBODY LOWER COVER.




M2 A1-NFI-F09 BifiZ HH = %173 2ZE(BODY COVER.MIDDLE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1HH FEHHEEE #E EHPxXaTE EHEXATE &
1 M26250126500 1 HEEhE FUEL TANK COVER/FR.

2 M2625300690 1 EEGE(BELR) BODY COVER,LH 2

2 M26253006E00 1 LB 52 OKhxif) BODY COVER,LH H—R>

2 M2625300710 1 EEEE(ERH) BODY COVER,LH =]

3 M2625500690 1 FEHE(ELE) BODY COVER,RH 2

3 M26255006E00 1 HE 53 OKhxif) BODY COVERRH H—R>

3 M2625500710 1 FEEE(EH) BODY COVER,RH =]

4 M2625020650A 1 S TEEM2ADEER BODY COVER,LOWER

5 M26760006300 1 BITFEERE) RR LUGGAGE BRACKET SAAYE SPETIL
5 M2676000690 1 BOFEELR) RR LUGGAGE BRACKET

5 M2676000710 1 BRITFEEGDR) RR LUGGAGE BRACKET =]

6 90210803504 3 /\ﬁ%%}é*@ HEXAGON SOCKET HEAD BOLT

7 92140800010 3 S EAFE](8%1.6T) WASHER

8 90130501401 2 +F{8[E 58 B WIEET(M5*14L)-§G [ C-R RECESS PAN HD. TAPPING

9 M25213110000 1 M= R TANK COVER LEVER CABLE

10 | M25213210000 1 S FE = (5B 80 TANK INNER COVER

11 M25213020001 1 M (SME)FEER TANK COVERx*

12 90190601502 3 RAMBKIRIEM6x15L)(FE S 4%) HEXAGON FLANGE BOLT(M6*15L)

13 90130501401 2 +F1EEE B RIRET(M5*14L)-8G | C-R RECESS PAN HD. TAPPING

14 | 90040601601 2 TR EE B RR IR ET(M6*16L) CR PAN HD MACHINE SCREW(M6%16L

15 | 92140600018 2 FEE WASHER

16 | 90050501200 1 1 FIEE A R IR ET(M5*12L) CR ROUND HD MACHINE SCREW (M5%

17 | 90190601502 2 NAMBKIREIEM6x15L)(FEE4%) HEXAGON FLANGE BOLT(M6%15L)

18 | 92370500003 2 U AU 58 S5 HR 1B (M5) U TYPE SPRING NUT

19 | M2701030000A 1 [rkEE WATERPROOF HOOD

20 | M252A5400000 1 899714 AN —

21 M252A360000 4 899714 AN =AY 1—
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M2 AI-NFI-F10 2% EW5

TEA EWMiEES(SEAT.FR LUGGAGE. BACK LUGGAGE)
Q

NO. Part No. TY PART NAME PART NAME SPECIFICATION
EHH e ®e b XHE EHEXHLTE R
1 M267A000000A 1 JEE EA48 R (M2A5)-{H BiR i SEAT COMP.

2 M2681000000A 1 &Y (M2-A5) HELMET CASE ASSY,FR.

3 AF6810310000 1 EiE BATTERY BOX

4 AF6810406500 1 EHEEEGESR) BATTERY BOX PEDESTAL

5 €25830030000 1 EBIRCHE) BATTERY YTX7A-BS

6 M2681010000A 1 E LS =(M2-A5) BATTERY COVER

7 AF5830410000 1 EREES SWITCH

8 BF6713010000 1 EEEAGEEE A& SEATLOCK COMP.

9 BF6711210000 1 EEEAGEHATIRER SEAT LOCK LEVER CABLE

10 ES581710000 1 sEntEsE DIAGNOSE ADAPTOR

12 M2706050000A 1 BB (E BT BRACKET

13 C1042030000 1 BBE RUBBER PLUG

14 F37065400000 1 TEaER TOOL KIT ASSY

15 90130501401 4 + i EE B BUEET(M5*14L)-38G | C-R RECESS PAN HD. TAPPING

16 90190601502 2 NAMBFIREMex15LEE SR HEXAGON FLANGE BOLT(M6*15L)

17 92040600000 4 I A IR IE(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)

18 | 92370500003 4 UEY 38 Z 42 18 (M5) U TYPE SPRING NUT

19 M2681020000A 1 [ERVECE Sk CUSHION-LUGGAGE




JREER | FOEN | eiE
F11 |\ icense PLATEREFLECTOR.
BACK LAWP.




M2 A1-NFI-F11 iZHB4R(LICENSE PLATE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH EHRE He FhhxsiE EHEXLTE R
1 M26360026500 1 h% AR AR LICENCE PLATE

2 56690010000 1 #BRIH DOT REFLECTOR DOT

3 92140500014 1 2 E(5.5D*12D*1T)-SPCCHEC PLAIN WASHER

4 92040600000 2 A M AR TE(M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

5 BF6690000002 2 Al ¥ HEGEIAfR)E-mark DOT,& | SIDE REFLECTOR

6 M26660010003 1 % B4 R (SAE)ECEME 25 [FIEsk REAR LAMP ASSY.

7 M266F010000A 1 B HR(ER) case AE=9547
8 M266F0800001 1 [EFESH (51 48) seat AE=H447°
9 98311221051 1 ¥2551(21W/5W,Emark) BRAKING BULB SAE, EURO

10 | 98221210990 2 PBEE(12V/10W 5 ) BULB

11 M266F070000 2 B Bg sk tapping screw

15 | 90110401200 1 1 FHERE5E B BURET(M4x12L) CR PAN HD TAPPING SC

16 | 92040600000 2 7N MR IR 0B (M6*1.0P) HEXAGON FLANGE NUT (M6%1.0P)

17 90040601403 2 TFIERR AR IRET(ASEREE | C-R PAN HD. MACHINE SCREW

18 92140600018 2 T EE WASHER

19 M2701010000 2 RSN ET PUSH RIVET

20 [ 92020500000 1 7~ F B2 (M5%0.8P) HEXAGON NUT (M5%0.8P)

21 P2635001650 1 TEEERGEE) LOWER FENDER

22 | 90110401200 2 1 FIEREEE B BURET(M4x12L) CR PAN HD TAPPING SC

23 M2421410000 1 h% BB A8 FE AR LICENCE PLATE , LINK PLATE
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M2 A1-NFI-F12 B Z8(FRAME )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHE EHRIE H®e AR EHEXATE A
1 M2421000600A 1 B 2R R (A E.D.)(M2A5) FRAME ASSY
2 M2421420000 1 [ R 2 3R (F0) SUPPORTING HOLDER ,STEPFLOOR(LH)
3 M242A420000 1 [ R 2 IR () SUPPORTING HOLDER ,STEPFLOOR(RH)
4 M2421410000 1 h& B tRE AR LICENCE PLATE , LINK PLATE
5 M2451020600A 1 hIZ(ED.) PULL LINKAGE
6 M24510126000 1 =HEEED) TRIANGLE SWING ARM
7 M2451050000 1 EERREB SPACER TUBE B
8 M2451040000 1 EEEREA SPACER TUBE A
9 90191412500 1 A IR MI14%1.5P*1251) EXAGON FLANGE BOLT
10 X04811310001 4 ZEIEEHES K BUSH,RR AXLE BRACKET
11 X0481140000 4 EE DUSTPROOF
12 M24630200001 1 ZERNEEEEFE) BACKSEAT PEDAL LEVER COMP (L)
13 M24640200001 1 ZERNEEEE®R) BACKSEAT PEDAL LEVER COMP (R)
14 M2706030600A 1 SHFE X IERE (E.D)(M2A5) SUPPORT SOCKET, OIL TANK
15 90191420500 1 AN BERE(M14%1.5P*205L) EXAGON FLANGE BOLT
16 92061400002 2 th UZIEEERIRIE-SEG LOCK NUT,FLANGE U TYPE
17 90190601502 8 AN BRMex15LESER) HEXAGON FLANGE BOLT(M6*15L)
18 92061000005 2 AP ERIEMIE(M10%1.25P)-$EG HEXAGON FLANGE NUT
19 90191004002 2 A BB (M10%P1.25%L40) HEXAGON FLANGE BOLT
20 M24217800000 1 SR EESE pump protective stand
21 90130501401 1 +F1E[E5E 5 REET(M5%14L)-88G | C-R RECESS PAN HD. TAPPING
22 M2481000000A 1 % 1% B 25 18 A (M2A5) REAR SUSPENSION
23 M2701010000 2 R EET PUSH RIVET
24 M2701040000A 1 ihKEEER B WATERPROOF HOOD B
25 M2421220000A 1 E EHRE(E) FIXED PLATE E (L)
26 M242A220000A 1 & E#RE(HR) FIXED PLATE E (R)
27 M2706060000A 1 & Y% E E AR FIXED PLATE,LUGGAGE
28 | AF7010300000 1 Al E QI bALED) CUSHION-SIDE STAND (A7 EAmm IEEFEZELTF =LY
28 AF7011200000 1 ZEEZEE CUSHION-SIDE STAND NI ETmm BEEZEZELT FaLY
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M2 A1-NFI-F13 S;f$8(FUEL TANK)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He b XHTE EHEXLTE R
1 M2521500000C 1 B EDM2A59 48 FUEL TANK

2 M2521800000A 1 M & R (M2ASERE BR) FUEL PUMP COMP

3 M2521700000A 1 AiMEFtEAE fuel guage comp.

4 M2701010650A 1 Al REE(M2AL)EE FUEL TANK,COVER

5 M2526010000A 1 SRHEOCHIEE S ME B OIL PIPE

6 M2524050000A 1 BBEFCVERE) RUBBER HOSE

7 ES706010000 4 BER CLIP

8 M2701010000 5 R EIET PUSH RIVET

9 90190601502 4 FNA MBI IR (ME*15L) (58 B #%) HEXAGON FLANGE BOLT(M6*15L)

10 90180501600 5 NAMGERE HEXAGON FLANGE BOLT

11 B85212100005 1 AimERREE FUEL FILTER COMP.

12 M2526020000A 1 =B (QGE B 2 2 18 HE) OIL PIPE




Ed IR RIS

CEMTER STANCSIDE STAND




M2 A1-NFI-F14 o %r#%/{8]%-#X(CENTER STAND,SIDE STAND )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e ®e EHhXHE EHEXHLTE 1R
1 AF4610016000 1 dr etk #H S (E.D) CENTER STAND ASSY

2 M2486000000A 1 58 R ZE AR LR & (M2A5) ENGINE HANGER COMP.

3 M2462000600A 1 Al writ Bk (BEED.) SIDE STAND ASSY(BLACK E.D.)

4 M2486010000A 2 k= SPACER TUBE

5 C1486050000 1 =R E RUBBER DAMPING

6 C14860500001 1 =R RUBBER

7 2462120000 1 {8 riE o 22 SPRING,SIDE_ STAND

8 C1701050000 1 EEBR RUBBER DAMPING, CENTER STAND

9 E1461121000 1 EE SPRING

10 M24610110000 2 BE SLIDE BUSH

11 92141500008 4 A& (24.7D*%15D%*0.8T) Plane Washer

12 90191002803 2 A MEFIREM10%1.25p%28L(G+it | HEXAGON FLANGE BOLT

13 90191005500 2 7 h R IR A (M 10%55L) HEXAGON FLANGE BOLT (M10%55L)

14 | 92060800002 1 7N R IE - R2-HE G HEXAGON FLANGE NUT

15 90020803201 1 N EEREE (B ) HEXIGON HEAD BOLT
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M2 A1-NFI-F15 FEC#E(WIRE HARNESS )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXHE EHEXHLTE R

1 M2581600000K 1 F AL EREE B (M2-A5/A1) WIRE HARNESS ,MAIN

2 M2589000000B 1 ECU(E F & 5412 il Tt 4 M2A1 ECU

3 €25830030000 1 EHCHE) 1A BATTERY

4 ES581200000 1 BrES relay

5 AF5840000000 1 e RECTIFIER COMP.REGULATE

6 90190601502 3 NAEMBIZEMex15L)(FESHK) HEXAGON FLANGE BOLT(M6%15L)

7 C15810030000 1 BT RS STARTER RELAY ASSY

8 AF5846000000 1 2ho IR B R COIL COMP.IGNITION ASSY

9 90190602701 2 AAMGIRREER HEXAGON FLANGE BOLT (M6*27L)

10 M2552000000F 1 BRI R (M2A5) INGITION SWITCH COMP

11 90040602003 2 +FiEAREAEERIRET (S E) CR PAN HD MACHINE SCREW

12 M2583600000 1 I HORN

13 P2586011000 1 HREE A (R-—%) FLASHER RELAY ASSY

14 ES5891010000 1 R EIRFIES TOPPLE SWITCH

15 90070402000 2 TR ETE R R 1R 6]

16 92140400003 2 B (4.2D*16D*1.6T)

17 M255B010k4 1 i@t KEY ®k[ = HI DYy 8—F—Fon - AYET
18 M25520310004 1 hEmEHEE R +ZHER ANTI-THIEF COVER ASSY & KEY Y9 8—ERET IUhE 2K bb (F—FUN—[HERFHA)
19 M25816110000 1 BEEE = EIELR HEAD LIGHT CONNECTINGN WIRE




F16 ALAt(LABELS)
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M2 A1-NFI-F16 BE#K(LABELS)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXAE EHEXHLTE R
1 AF6030500001 1 FE EL AhAR(E) “NOTICE” ADHSIVE AND OIL TYPE LABEL

2 P1603040000 1 5.3 {55 AR BE #R (K 30) FUEL TYPE LABEL

3 AF6030610001 1 Rk 2 B AR AR (3O fuse label

4 M26032600000 1 2L FREIR(E D NO LOADING STICKER

5 C1601570000 2 THEEZEPGOAL-(R I EEFEE) STEPFLOOR COVER PGOSTICKER,LOWER B X FATYA—

5 M2601020000 2 TREZEPGORLIK-(EXF) STEPFLOOR COVER PGOSTICKER,LOWER ERXFATYN-

6 M2601C200000 1 PGO#8 k& PGO STICKER AU =W TI8—hin -

7 M2601C300000 2 GMAX§2 1 B R GMAX STICKER T =]

8 P66015010000 1 MADE IN TAIWANEL#R MADE IN TAIWAN STICKER

9 C2601210000 1 7108 ——F8v-9

10 M2601110000 1 YIS I Y R - /)
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M2 A1-NFI-F17 EEC

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXHE EHEXHLTE R

2 J35240400000 1 FCV

3 M2524050000A 1 BBEFCVEHRE) RUBBER HOSE

7 AF5240800000 1 BB RUBBER BRACKET

9 AF52D0100000 2 IR EF (N ££8.7mm) CLIP

10 M2524030000A 1 IO ER N 00) RUBBER PIPE(C)

11 AF52D0200000 2 IR E () ££7.6mm) CLIP




- 18 REEs A
WATER TANK ASSY 4 ?,5




M2 A1-NFI-F18 K#5#2 B (RADIATOR ASSY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHH e He EHhXHE EHEXHLTE R
1 M2501000000A 1 JKFE #2 B (M2A5) RADIATOR ASSY

2 M2635100000 1 KFERR WATER TANK FOR FAN

3 M2501010000A 1 Bl /KFEEH & (M2A5) RESERVE TANK

4 AF50A0200000 1 Bk FEEhE RESERVE TANK COVER

5 AF5011100000 1 KEIEE WATER LEVEL GAUGE

6 AF5011300000 1 K E OVERFLOW WATER PIPE

7 B85010800005 1 KEEHE CAP COMP. .RADIATOR

8 M25010500000 1 JKE(3) K Fa—> B JER RS WATER PIPE(3)COOLER->PRESSURE VALVE
9 M2501020000A 1 KE()(BIEE-KF5)(M2A5) WATER PIPE(2)

10 M25010320000 1 KEDKFE>KE WATER PIPE (1) COOLER->PUMP

11 B77060200000 1 RIFRXE R CLIP

12 A17060300002 1 R EHR(020) HOSE CLIP

13 | 92221000001 2 ik & 5 CLIP

14 | 92212200000 2 RIFXEHR(022) PIPE CLIP(022)

15 90190601502 3 NAMBEEMex15ESR) HEXAGON FLANGE BOLT(M6*15L)

16 | 90190601502 3 NAMEIEEMex15L)(FEE 1) HEXAGON FLANGE BOLT(M6%15L)

17 92220800001 2 ik 7 BOARD CLAMP

18 | 92040600000 1 7N MR ER 0B (M6*1.0P) HEXAGON FLANGE NUT (M6%1.0P)

19 M2501040000A 1 BRECRERRE-7K F8)(M2A5) TUBE CYL

20 M2706020000A 1 IR IRIE HAXGON FLANGE BOLT

21 M250A040000 1 oRIE O RING

22 B85010800000 1 RKE WATER PIPE

23 B77060200000 1 RIFHXER CLIP






